

Case Presentation: Neuropathic Pain

Initial presentation

A 68-year-old male with complaints of burning and tingling in both his feet that has been increasing in severity over the past 9 months.

History

The patient has a past medical history of diabetes mellitus type 2 for which he has been treated with diet, exercise, and Glucophage for the past 15 years. He admits that he does not always take his medication and he does not always check his blood glucose. He also admits that he indulges in sugary treats despite knowing it is not the best for him. He first noticed some mild tingling in his feet bilaterally about 3 years ago. Since that time he reports that the tingling has increased and is now painful. In addition, it now involves his lower extremities up to his shins.

He rates his pain a 7/10 on a numeric rating scale. He states it is becoming more difficult to wear his shoes because of the pain. In addition, he notes that the pain is worse at night. He denies any foot ulcers.

Physical examination

The patient is a slightly obese male who appears in moderate distress. His blood pressure is 145/85 and his heart rate is 85. His cardiac and respiratory examination is within normal limits. His abdomen is soft and non-tender, and he has normal active bowel sounds. Examination of the skin on his feet and lower extremities reveals slightly chapped skin of a ruddy complexion. He has decreased sensation to pin-prick on his feet bilaterally. He also has slightly decreased sensation to vibration bilaterally on his feet. His proprioception is within normal limits. His strength is normal in all extremities. He has decreased reflexes in his Achilles bilaterally. He has evidence of allodynia to light touch in a stocking distribution in his bilateral lower extremities. His HbA1C is 10.2.

What is this patient's likely diagnosis?

The patient has signs and symptoms consistent with diabetic peripheral neuropathy. Diabetic peripheral neuropathy is a symmetric distal sensorimotor neuropathy.

Neuropathy is one of the most common complications of DM. The prevalence of neuropathy increases with duration of the disease and with degree of glycemic control with poorer control being associated with higher risks. Diabetic neuropathy can affect all types of neurons including sensory, motor, or autonomic. When sensory neurons are affected, symptoms can include numbness, paresthesias, and pain. The symptoms tend to progress from the distal parts of limbs symmetrically. Common physical examination findings include loss or diminished

vibratory or proprioception in the toes or feet, decreased sensation to light touch and/or temperature in the lower extremities, loss of or decreased Achilles tendon reflexes.

What is the pathophysiology of pain secondary to diabetic peripheral neuropathy?

The main cause is a length-dependent axonopathy, primarily involving the distal portions of the longest myelinated and unmyelinated sensory axons. There tend to be relative sparing of the motor axons.¹⁻² While the distal axonopathy is very common, proximal nerve dysfunction may also occur at the sensory ganglia.³

Which drugs can be used to treat this syndrome?

There is no cure for painful diabetic neuropathy (PDN), however methods can be used to help ameliorate symptoms. The first step in the treatment is establishing optimal glucose control. Neuropathic pain symptoms may improve with better glucose control but the improvement is often limited. The goal is therefore to prevent or to slow the progression of the disease.⁴ Medications can also be used to help decrease pain. Medications used in the treatment of PDN include tricyclic antidepressants (TCA's), selective serotonin-norepinephrine reuptake inhibitors, calcium channel blockers—gabapentin and pregablin, opioids, and topical agents.

TCA's impact pain pathways by the following mechanisms: they prevent the reuptake of norepinephrine and serotonin; antagonize N-methyl-D-aspartate (NMDA), 5-HT, histamine, muscarinic, and alpha-adrenergic receptors; and inhibit sodium and L-type calcium channels.⁵ TCA's are considered as first-line medications in the treatment of PDN.⁶ TCA's have good evidence exhibiting analgesic efficacy in painful neuropathies compared to placebo.⁷ The number need to treat (NNT) to achieve pain reduction of 50% in one patient for TCA's is between 2-3.⁸ Amitriptyline at doses between 25-150mg per day has been shown to provide pain relief in PDN.⁹ Sedation and anticholinergic effects are common side effects, especially in the elderly.

The selective serotonin-norepinephrine reuptake inhibitors (SNRI's) duloxetine and venlafaxine has also proven efficacious in the treatment of PDN. SNRI's mechanism of action is similar to that of TCA's, however they exhibit less side anticholinergic, antiadrenergic, and muscarinic side effects compared to TCA's. By effecting the balance of the serotonin and norepinephrine, they promote anti-nociception and decrease pro-nociception.¹⁰ Duloxetine is FDA approved for the treatment of PDN. It is dosed at 30-60mg per day. Common side effects include gastrointestinal upset, headaches, and insomnia.

Gabapentin and pregablin also can be used to treat PDN. They both block the presynaptic calcium channel at the alpha-2-delta ligand, thereby inhibiting the release of excitatory neurotransmitters. They may also antagonize NMDA receptors associated with pain signaling.¹¹ Pregablin is specifically approved by the FDA for the treatment of PDN. Pregablin is typically dosed at 50mg-75 mg once a day or twice a day to start and increased to 300mg per day in divided doses. The maximum dose is 600mg per day. The minimum effective dose for

gabapentin is 1600mg per day, but some patients may need a maximum of 3600 mg/day.¹² The starting dose is low typically 100-300mg per day and gradually increased until an effective dose is reached. Side effects include drowsiness, cognitive slowing, and peripheral edema. Both medications are renally excreted and thus dose adjustment is necessary in patients with renal compromise.

Opioids can also be used in the treatment of PDN, however they should be considered after other non-opioids medications have failed secondary to their abuse potential. Opioids bind to the mu and other opioid receptors on neuron cell membranes and thereby modulate descending and ascending excitatory pain pathways. Their primary targets are located in the spinal cord and central nervous system. Tapentadol is a partial mu agonist that also inhibits the uptake of norepinephrine.¹³ It is approved by the FDA for treatment of PDN. If opioids are utilized specific predetermined goals for decreased pain and function should be established with the patient prior to the trial period. Regular screening for aberrant use through use of prescription monitoring programs and urine drug testing should also be undertaken.

Topical agents can also be used. They have the advantage of producing limiting side effects secondary to their limited systemic absorption. Lidocaine patches have been found to decrease pain and improve quality of life in patients with PDN.¹⁴ Lidocaine blocks voltage-gated calcium channels which inhibits propagation of action potentials in neurons.¹⁵ The patch is worn for 12 hours and then removed for 12 hours. A 4% formulation has recently been made available over the counter. Skin irritation is the most common side effect.

What non-pharmacologic treatments can be used?

Transcutaneous electrical nerve stimulation (TENS) has been shown to be effective in patients with PDN, however pain typically returns with cessation of the therapy.¹⁶ Cognitive-behavioral therapy (CBT) and acupuncture have also shown some benefit.¹⁷⁻¹⁸

Neuromodulation can also be used. Dorsal column stimulation (also called spinal cord stimulation (SCS)) involves the implantation of small electrodes into the epidural space that are connected to a battery powered generator. If patients have improved function and pain relief during a trial-period, the system can be implanted internally. Its use has shown some benefit in the treatment of peripheral neuropathies.¹⁹

Follow-up

The patient was started on amitriptyline at a dose of 25mg per night and told to increase after 1 week to a dose of 50mg per night. He was also instructed to apply lidocaine cream to his painful areas. The patient returned and noted an improvement in his pain with minimal side effects from his regimen. He stated he was monitoring his blood glucose and taking his Glucophage as prescribed.

Summary

PDN can be difficult to treat, however a multimodal approach to treatment may help to alleviate symptoms. This approach includes improving glycemic control, oral or topical medications, behavioral therapies, and possibly neuromodulation.

Questions

1. Which of the following is a risk factor for developing painful diabetic neuropathy except?
 - a. Poor glycemic control
 - b. Short duration of disease
 - c. Well controlled HbA1C
 - d. Low carbohydrate diet
2. Common symptoms of PDN include all of the following except?
 - a. Numbness
 - b. Paresthesias
 - c. Poorly localized pain distant from the source of injury
 - d. Burning pain
3. The etiology of PDN includes?
 - a. Length dependent axonopathy
 - b. Spinal cord injury
 - c. Extensive involvement of the motor neurons
 - d. Proximal > distal axonopathy
4. Which of the following medications has has the least efficacy in the treatment of PDN?
 - a. Gabapentin
 - b. Amitriptyline
 - c. Pregablin
 - d. Paroxetine

Answers

1. A
2. C
3. A
4. D

References

1. Malik RA. The pathology of human diabetic neuropathy. *Diabetes*. 1997; 46 Suppl 2: S50.
2. Malik RA, Veves A, Walker D, Siddique I, Lye RH, Schady W, Boulton AJ. Sural nerve fiber pathology in diabetic patients with mild neuropathy: relationship to pain, quantitative sensory testing and peripheral nerve electrophysiology. *Acta Neuropathol*. 2001; 101(4): 367.
3. Toth C, Brussee V, Cheng C, Zochodne DW. Diabetes mellitus and the sensory neuron. *J neuropathol Exp Neurol*. 2004; 63(6): 561.
4. The effect of intensive diabetes therapy on the development and progression of neuropathy. The Diabetes Control and Complications Trial Research Group. *Ann Int Med*. 2003; 163: 2433-2445.
5. Finnerup NB, Otto M, McQuay HJ, et al. Algorithm for neuropathic pain treatment: an evidence based protocol. *Pain* 2005; 118: 289-305.
6. Bril V, England J, Franklin GM, et al. Evidence-based guideline: treatment of painful diabetic neuropathy: report of the American Academy of Neurology, the American Association of Neuromuscular and Electrodiagnostic Medicine, and the American Academy of Physical Medicine and Rehabilitation. *Neurology* 2011; 76: 1758-1765.
7. Kingery WS. A critical review of controlled clinical trials for peripheral neuropathic pain and complex regional pain syndromes. *Pain* 1997; 73: 123-139.
8. Sindrop SH, Jensen TS. Efficacy of pharmacological treatments of neuropathic pain: an update and effect related to mechanism of drug action. *Pain* 1999; 83: 389-400.
9. Max MB, Lynch SA, Muir J, et al. Effects of desipramine, amitriptyline, and fluoxetine in diabetic neuropathy. *N Eng J Med* 1992; 326: 1250-6.
10. Marks DM, Shah MJ, Patkar AA, et al. Serotonin-norepinephrine reuptake inhibitors for pain control: premise and promise. *Curr Neuropharmacol* 2009; 7: 331-336.
11. Fehrenbacher JC, Taylor CP, Vasko MR. Pregabalin and gabapentin reduce release of substance P and CGRP from rat spinal tissues only after inflammation or activation of protein kinase C. *Pain* 2003; 105: 133-141.
12. Ashkenazi A, Stiles MA. Peripheral neuropathic pain syndromes: three case studies. *JCOM* 2004; 11(11): 729-740.
13. Afilalo M, Morlion B. Efficacy of tapentadol ER for managing moderate to severe chronic pain. *Pain Physician* 2013; 16: 27-40.
14. Barbano RI, Herrmann DN, Hart-Gouleau S, et al. Effectiveness, tolerability, and impact on quality of life of the 5% lidocaine patch in diabetic polyneuropathy. *Arch Neurol* 2004; 61: 914-918.
15. Cummins Tr. Setting up for the block: the mechanism underlying lidocaine's use-dependent inhibition of sodium channels. *J Physiol* 2007; 582(Pt 1): 11.
16. Kumar D, Marshall, HJ. Diabetic peripheral neuropathy: amelioration of pain with transcutaneous electrostimulation. *Diabetes Care* 1997; 20: 1702-1705.
17. Tong Y, Guo H, Han B. Fifteen-day acupuncture treatment relieves diabetic peripheral neuropathy. *J Acupunct Meridian Stud* 2010; 3: 95-103.

18. Glombiewski JA, Hartwich-Terseck J, Rief W. Two psychological interventions are effective in severely disabled, chronic back pain patients: a randomized controlled trial. *Int J Behav med* 2010; 17: 97-107.
19. Tesfaye S, Watt J, Benbow SJ, et al. Electrical spinal-cord stimulation for painful diabetic peripheral neuropathy. *Lancet* 1996; 348: 1698-1701.